"AM *I’n‘ MODEL #100806

GLOBAL POWER EQUIPMENT

Champion Power Equipment, Inc., Santa Fe Springs, CA USA

PARTS INFORMATION

7500W ELECTRIC START GENERATOR
SERIAL NUMBER RANGE: ALL

~ s To order replacement parts please visit:
8 , —_ “‘ shop.championpowerequipment.com

or call 1-877-338-0999.

REV 20220301



TABLE OF CONTENTS
Generator Parts Diagram
Generator Parts List
Wiring Diagram



GENERATOR PARTS DIAGRAM




GENERATOR PARTS LIST

1 |100011261-0002 Flange Bolt M6 x 12 4 31 | 100712243-0001 Cover, Wheel, Yellow 2
2 |100716861-0001 Panel Assembly 1 32 |100011064-0001 Roll Pin §16 x 100 2
3 1100718233 Control Panel Housing 1 33 |[100163346-0001 9.5 In. Wheel, Yellow 2
4 1100728386 Overvoltage / Low Frequency Controller 1 34 |[100023414-0002 R-pin 2
5 100724627 Battery Charger 1 35 |[100716860-0002 Frame 032, 762 x 528 x 586 1
6 |100019957 30A Circuit Breaker, Flip 1 36 | 100000667 Clamp 08 x 8 1
7 | 100019754 20A Circuit Breaker, Push Button 2 37 |100009075 Rubber Damper 1
8 |100019771-0001 Switch, Ignition 1 38 |[100011452-0003 Lock Nut M6, Flange 4
9 100727009 Intelligauge INT1AOF 1 39 |100021372-0017 Bracket, Battery Retaining 1
10 | 100020005 Receptacle L5-30R 1 40 (100021362-0003 J-Bolt, Battery Retaining 2
11 | 100020021 Receptacle L14-30R 1 41 |100021409 Battery, 12V 14Ah 1
12 | 100052461-0001 Receptacle 5-20R GFCI Duplex 2 42 100712241 Wire Harness, SAE Battery 1
13 [ 100120180 Bover, Circuit Breaker 2 43 |100011261-0004 Flange Bolt M6 x 12, GB5789 1
14 1100731573 Cover, L5-30R Receptacle 1 44 (100718161 Wire Harness, SAE Engine 1
15 | 100731571 Cover, L14-30R Receptacle 1 45 (100087594 Wire, Grounding 1
16 | 100731574 Cover GFCI 5-20R, Duplex Receptacle 2 46 | 100011025-0001 Lock Washer @6, Toothed 1
17 | 100005148 Clamp 08 1 47 |100010886-0004 Spring Washer 06 2
18 | 100725854 Valve, Fuel Shutoff 1 48 |100011421-0003 Flange Nut M6 1
19 | 100719546-0001 Fuel Tank Assembly, 29.1L, Yellow 1 49 |100010920-0002 Flat Washer 06 2
20 (100021301 Filter, Fuel Level 1 50 |[100010828-0002 Butterfly Type Nut M6 1
21 (100714393 Fuel Gauge 1 51 | 100095857-0005 Flange Bolt M4 x 18 2
22 | 100720340 Valve, Reversal 1 52 | 100711157 Sheath, Handle 1
23 |100724823-0001 Fuel Tank, 29.1L, Yellow 1 53 [ 100011047-0003 Roll Pin @8 x 40 2
24 1100032369 Vibration Mounting, Fuel Tank 4 54 1100078853 Damping Pad, Handle 2
25 | 100021118 Bushing, 012 x @9 x 13 4 55 | 100716862-0001 Handle 1
26 | 100718156 Hose, Fuel Tank Venting 1 56 | 100714685-0001 R-pin, R5 2
27 | 100000658 Clamp 1 2 57 |100011330-0001 Flange Bolt M8 x 48 4
28 |100142004 Fuel Tank Cap 1 58 |100163347-0001 Support Leg Assembly, 104 mm 2
29 |100010439-0001 Washer 06.5 x 2 x 025 4 59 | 100711874-0001 Support Leg 2
30 | 100011268-0002 Flange Bolt M6 x 25 4 60 | 100068623-0001 Stop Block 2




GENERATOR PARTS LIST

# Part Number Description Qty. # Part Number Description Qty.
61 [ 100058956 Vibration Mount 2 93 (100720714 Engine, 389cc 1
62 |100011266-0004 Flange Bolt M6 x 20 2 94 1100078338 Vibration Mount, Support 1 2
63 |[100011453-0002 Flange Nut M8, GB6177.1 4 95 (100011381-0002 Flange Bolt M10 x 1.25 x 40 2
64 |(100011570-0007 Big Flange Bolt M6 x 12 1 96 (100726169 Jacket, Fuel Tube 1
65 | 100018662-0001 Cover, End Housing, Yellow 1 97 100090977 Bushing, 08.5 x 16 x 10 2
66 | 100011250-0002 Flange Bolt M5 x 14 2 98 (100718222 Exhaust Muffler with Heat Shield 1
67 |[100020167 Bracket, End Housing Cover Mounting 1 99 (100097575-0001 Flange Bolt M6 x 10 15
68 | 100011252-0001 Flange Bolt M5 x 18 7 100 | 100714387 Muffler Guard 1
69 | 100000563 Cable Ties, L=85 mm 1 101 | 100714398 Spark Arrester Assembly 1
70 (100018618 AVR 1 102 | 100147110-0002 Flange Bolt M4 x 8 4
71 | 100018595 Carbon Brush Assembly 1 103 | 100725502 Exhaust Muffler 1
72 1100018701 Terminal Block 1 104 | 100726174 Flange Nut 2
73 |(100010885-0004 Spring Washer 05 3 105 | 100011311-0005 Flange Bolt M8 x 16 2
74 1100010919-0002 Flat Washer @5 1 106 | 100163910-0001 Heat Shield, Muffler 1
75 |[100011304-0002 Flange Bolt M6 x 194 4 107 | 100726171 Gasket, Muffler 1
76 | 100018572 End Housing 1 108 | 100726170 Clamp 1
77 |[100725863-0001 Flange Nut M10 x 1.25 4 109 | 100727387 Shield, CO Module 1
78 | 100068991 Vibration Mount, Support 2 2 110 | 5.1830.022 CO Shutdown Module 1
79 |[100725862-0001 Flange Nut M8 4 111 | 100011007-0002 Self-tapping Screw ST4.8 x 16 2
80 |100021029-0001 Heat Shield, Vibration Mount 1 112 | 100731956 Exhaust Muffler Assembly 1
81 (100086266-0001 Bolt, 240mm 1 113 | 100000655 Wire Clip B 1
82 (100010887-0004 Spring Washer 08 1 114 | 100011269-0003 Flange Bolt M6 x 28 1
83 (100010449 Washer @8 x 2 x 030 1 115 | 100031552 0-Ring 2
84 |100031927-0001 Flange Bolt M5 x 225 2 116 | 100757980 Wire Harness Assembly 1
85 |[100011419-0001 Flange Nut M5 2

86 | 100720549 Alternator Assembly, Al, 3204 x 155 mm 1

87 1100091343-0001 Stator Cover, 147.5 mm 1

88 [ 100725501 Stator Assembly, Al, 3204 x 155 mm 1 Refer to Honda Engine Parts website at: https://peparts.honda.com/engines

89 (100725500 Rotor Assembly, Al, @119 x 155 mm 1

90 |100007025 Fan, Alternator Cooling 1

91 (100086267-0001 Bolt, 30mm 4

92 | 100018707 Adapter Casting, Alternator 1




WIRING DIAGRAM

™

fﬁ?i#

Driving Winding

AVR

T—R
Field Winding é
L=y

Secondary Winding Br [ BL/W

Bl |Black Br Brown

Y Vellow | Gr Gray
| BulBlue | /G |Vellow/Green
LR |
l
L0]

Red BLA | Black/lhite
| | White | Bu/W [ Blue/White
Orange [ VAT | Vellow/Thite

(enerator W Conrol Panel
i \ 300 C.B, ‘
: : O+— oo ? :
\ I é \ L5-30R L14-30R |
i Main Winding 1 | o
i Bu o i i < ‘
} o oLl \ INTIAOF \
i Main Winding 2 W i ’—‘ H i
| IV - |
‘ E ! Rl ¥/ , ‘ w
i — i Grounding Terminal == i
! ! br Brl |W Engine Switch State !
| | Charger |, OVP odule BEARSES
Module OFF ofo

1 1 @ o :
| | START| o0 \
: : 1/6 Engine Switch 1
! DC Winding ¢ .- | ’d*%: o1 \
i = i:’)A e e ‘
| 0 Ei | {co ToduTe il 043 |
|

|

|

|

|

|

|
|
Wire Color !
|
|




